
City of Mackinac Island | Fleis & VandenBrink │ April 2022 
 
 

847241 Mackinac Island SRF Project Plan_Draft i 

 

CITY OF MACKINAC ISLAND 

MACKINAC COUNTY, MICHIGAN 

 

 

 

 

CLEAN WATER 

 STATE REVOLVING FUND (SRF)  

PROJECT PLAN 

DRAFT 

WWTP IMPROVEMENTS 
 

 

  

  

 

  

 

  



 
 

 
 

 

 

 

 

 

 

 

 

 

This Page Intentionally Blank 



City of Mackinac Island | Fleis & VandenBrink │ April 2022 
 
 

847241 Mackinac Island SRF Project Plan_Draft ii 

TABLE OF CONTENTS 
 

Table of Contents ................................................................................................................................................. ii 

Executive Summary ............................................................................................................................................ vi 
[...]
sewer does not have the capacity to handle summer peak flows.  

The chemical feed control system is not integrated into the WWTP alarm system. There are no alarms if the 
system experiences an issue. The chemical is transported to the plant via horse and dray, posing safety 
concerns.  

Portions of the sludge piping is undersized and could be prone to plugging. The solids can only be processed 
and hauled off the Island in the summer months.  

The basement sump collects recycle flows throughout the WWTP and pumps them to the winter headworks 
channel with sump pumps. The sump pumps, as well as the sump cover, have significant corrosion. The 
sump is located in the basement of the control building. If the sump pumps fail, the basement will flood.  

The motor control centers (MCCs) in the Control Building have exceeded their expected useful life, and the 
plant lacks some of the desired automation and remote monitoring capabilities necessary for efficient 
operation of the facility with limited staff.  

Summary of Areas of Concern 

A summary of the areas within the existing WWTP that need improvement is as follows:  

 The summer headworks has limited use and does not have sufficient capacity for projected flows. 
 The winter headworks contains failing/aging equipment and does not have sufficient capacity for 

projected flows. 
 The primary clarifiers do not have sufficient capacity for current or projected flows and they do not 

meet Ten States Standards. 
 The secondary treatment pump station is not NFPA 820 compliant and could cause extensive 

damage to process and electrical equipment if it were to overflow.  



City of Mackinac Island | Fleis & VandenBrink │ April 2022 
 
 

847241 Mackinac Island SRF Project Plan_Draft 15 

 The oxidation towers do not have sufficient capacity for projected flows and pose safety concerns. 
 The aeration tanks are undersized for biological treatment and the blowers/diffusers likely need 

maintenance/replacement due to age.  
 The final clarifiers do not have redundancy and do not meet design standards. 
 The gas disinfection system does not have sufficient capacity to meet Ten States Standards. 
 Transporting chlorine gas to the WWTP poses a safety risk. 
 The effluent pumps do not have sufficient capacity and could cause flooding that would damage 

process and electrical equipment.  
 The chemical control system is not integrated into the WWTP alarm system. 
 The basement sump pumps have significant corrosion that, if they failed, could lead to flooding of the 

basement. 
 
In addition to the aging infrastructure issues seen at the WWTP, the plant is not able to accept additional 
wastewater as it is exceeding its design capacity. Because of this, current developments and commercial 
users are adding septic tanks. There are septic tanks in use on the Island, however, many of these are failing. 
The WWTP does not currently have the capacity to accept the flows if those users wanted to connect to the 
system.   

G. Need for the Project 

Compliance Status 

The Mackinac Island WWTP has had multiple exceedances where it did not meet its NPDES discharge 
permit. During the past 4 years, the noncompliance events were mainly associated with not meeting the TSS 
minimum % removal, BOD5 minimum % removal, total residual chlorine, and fecal coliform levels. There have 
been effluent overflows associated with the limited capacity of the effluent gravity sewer, that have occurred 
during periods of high precipitation/spring snow melt. 

Noncompliance, Exceedences, Orders 

The City of Mackinac Island is not currently under a consent order. The WWTP is generally meeting its 
treatment requirements. A copy of the current NPDES discharge permit (MI0026751) is included as Appendix 
B.  

Water Quality Problems 

There are no identified major point sources or non-point sources of pollution from on-site systems, or storm 
water runoff within the service area.  

Projected Needs for the Next 20 Years 

The projected 20-year wastewater needs are based on the population projections. The projected wastewater 
flows for design year 2040 are summarized in Table 7.  

 

 

 



City of Mackinac Island | Fleis & VandenBrink │ April 2022 
 
 

847241 Mackinac Island SRF Project Plan_Draft 16 

 

 

Table 7: Proposed 20-Year Design Hydraulic Loading 

 Summer 
(Max Month) 

Winter 

Overnight Tourist/ Resident 
Population 14,200 860 

Tourist Population 12,800 0 

 
Hydraulic Loading 

 
               Summer              Winter 

Overnight Tourist/ Resident 
Usage (gpd) 1,136,000 68,000 

Tourist Usage (gpd) 342,000 0 

Groundwater Infiltration (gpd) 60,000 60,000 

25-year 24-hour design storm 
I/I flows 

750,000 750,000 

   

Max Month Avg. Daily Flow 
(gpd)1

 
1,538,000 128,000 

Maximum Daily Flow (gpd)2
 2,288,000 878,000 

Peak Hour Flow (gpm)3,4
 2,600 1,200 

1Max Month average day demand is based on total resident and tourist usage plus ground water infiltration. 
2Maximum Daily Flow is based on the average daily flow plus Inflow from the 25-year 24-hour storm. 
3 Summer Peak Hour Flow equals residential and tourist flow multiplied by Ten States Standards peaking 

factor (2.52) plus groundwater infiltration. 
4 Winter Peak Hour Flow equals residential and tourist flow multiplied by Ten States Standards peaking factor 

(3.84) plus groundwater infiltration, plus 1,000 gpm for peak I/I. Assuming EQ basin is offline during the 

winter months. 

 

It should be noted that the design peak hour flow of 2,600 gpm exceeds the current firm capacity of the pump 
stations (1,600 gpm). Based on the population projections and potential I/I discussed above, planning for the 
long-term upgrade of the pump stations and WWTP influent and effluent forcemains may be required as the 
service area is expanded. The timing of this upgrade will be dependent on areas of development and the level 
of I/I removal that can be achieved. 

Based on the projected hydraulic loading of greater than 1.0 MGD the NPDES permit classification would 
change as the plant is currently rated for a discharge of 0.96 MGD.  

Projected nutrient loading is summarized in Table 8. 

 



City of Mackinac Island | Fleis & VandenBrink │ April 2022 
 
 

847241 Mackinac Island SRF Project Plan_Draft 17 

 

Table 8: Design Nutrient Loading 

 Concentration 
(mg/L) Loading (lb/d) 

BOD5 750 9,600 
Suspended 
Solids 

650 8,300 

NH3-N 30 385 
Phosphorus 
(Total P) 

6.2 80 

 

Future Environment without the Proposed Project 

If the proposed project is not implemented, the WWTP will continue to operate at or above its rated hydraulic 
capacity. Assets at the WWTP would continue to be used past their expected useful life, reducing the 
reliability of treatment and reducing operator safety. The potential for effluent overflows would continue to 
exist, and permit exceedances could become more common. Economic growth and development on the 
Island would also be limited by not addressing the current deficiencies identified at the WWTP.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 



City of Mackinac Island | Fleis & VandenBrink │ April 2022 
 
 

847241 Mackinac Island SRF Project Plan_Draft 18 

III. ANALYSIS OF ALTERNATIVES 
A. Identification of Potential Alternatives 

Alternatives to accomplish improvements to the City of Mackinac Island WWTP were developed and 
evaluated based on their ability to meet the scope of the project while remaining within financial, regulatory, 
and technical constraints.  

Project objectives include: 

 Provide facilities capable of delivering consistent reliable service and continued compliance with 
regulatory and permit requirements. 

 Plan for future growth within the City and corresponding treatment capacity. 
 Minimize operating costs through improved treatment methods. 
 Rehabilitate/repair high priority areas of existing wastewater infrastructure. 
 Minimize financial burden to the sewer system users. 
 Minimize environmental impact during construction of the improvements project. 
 Minimize environmental impact of WWTP operations and discharge. 

Seven alternatives were developed for the City of Mackinac Island Wastewater Treatment Plant 
Improvements Project.  

Alternative 1.    No Action 
Alternative 2.    Expansion with Upgrades to the Existing Facilities 
Alternative 3.    Expansion with Moving Bed Bioreactors (MBBRs) 
Alternative 4.    Expansion with Oxidation Ditches 
Alternative 5.    Expansion with Membrane Bioreactors (MBRs) 
Alternative 6.    Expansion with Sequencing Batch Reactors (SBRs) 
Alternative 7.    Regional Alternative. 

The No Action and Regional alternatives were evaluated to meet SRF Project Plan requirements. The other 
alternatives were developed to address the issues identified.  

The alternatives are described in detail in the following report subsections. Each alternative was initially 
screened based on effectiveness, implementability, and financial requirements. Feasible alternatives were 
then subjected to a comprehensive evaluation with attention to detailed economic, technical, environmental, 
and public concerns. 

Financial analysis of feasible alternatives followed a present worth methodology. Capital costs, operations, 
maintenance and replacement costs, and salvage values were determined separately and discounted back to 
present value. The sum of these costs represents the present worth of the project.  

The Alternatives are described in the following sections. 

Alternative 1 - No Action 

The “No-Action” Alternative is typically required to be evaluated by most funding agencies. No improvements 
would be implemented with this alternative. The “No Action” alternative would maintain current system 
operations. 



City of Mackinac Island | Fleis & VandenBrink │ April 2022 
 
 

847241 Mackinac Island SRF Project Plan_Draft 19 

The issues with the current biological treatment process, including inoperable equipment, hydraulic capacity 
issues, and structural defects and odors associated with the oxidation towers would not be addressed. Aging 
equipment would continue to deteriorate until ultimate failure, which could result in compliance problems in 
the future. 

Leaving these problems unaddressed poses a serious risk of process failure and potential sanitary sewer 
overflows. 

There is a cost associated with the “No Action” alternative, although it is difficult to quantify that cost currently. 

The “No Action” alternative does not meet the project objectives and will not be evaluated further as a 
principal alternative. 

Alternative 2 – Expansion with Upgrades to the Existing Facilities 

Alternative 2 includes rehabilitating and expanding the existing biological treatment system. 

Repairing the existing oxidation towers and expanding the aeration basins will not improve the hydraulics 
throughout of the current system. The WWTP will continue to be hydraulically overloaded and frequent 
bypasses will be necessary. The facility would continue not to meet current Ten States and NFPA-820 design 
standards. 

The existing oxidation towers require the use of the secondary pump station which has historically been a 
reliability concern due to its small size and location within the facility. The compact footprint of the existing 
facility leaves no room for the feasible expansion of the secondary pump station or oxidation towers and 
aeration basins. Additionally, the seasonal odors generated by the oxidation towers would continue. 

Without the oxidation towers, a significant expansion of the existing aeration basins would be required to 
convert the plant to a conventional activated sludge plant. Additionally, the current hydraulic profile does not 
allow for influent to flow by gravity from the primary clarifiers to the aeration basins. 

The control building basement that houses the mechanical equipment and process piping has undergone 
many renovations in the past and there is minimal space available for additional equipment. Additionally, 
constructing the necessary expansion while maintaining operation of the existing facility would not be feasible. 

Alternative 2 does not meet the primary project objective and will not be evaluated further as a principal 
alternative. 

All Alternatives – WWTP Expansion 

Alternatives 3 – 6 all include the expansion of the WWTP and include constructing an influent equalization 
basin, new headworks facility, the biological treatment system (discussed below), UV disinfection, a Storage 
Garage, and Control Building improvements.  

Influent Equalization Basin (All Alternatives) 

The proposed WWTP expansion would be designed to accommodate the projected peak hour flow from the 
lift stations. However, the WWTP is limited by the effluent sewer capacity. Repurposing the existing 250,000 
gallon aeration basins as an influent equalization basin could reduce the peak hour demands of the effluent 
pump station. 



City of Mackinac Island | Fleis & VandenBrink │ April 2022 
 
 

847241 Mackinac Island SRF Project Plan_Draft 20 

Headworks (All Alternatives) 

The existing configuration of separate winter and summer headworks is not capable of handling the future 
design flow rates. To address the hydraulic challenges that the winter headworks currently has and 
accommodate for expansion of the WWTP, a new headworks building would be constructed.  

The new building would be climate controlled and used year-round. The building would be designed in 
accordance with NFPA-820 guidelines, and the HVAC system could be designed to accommodate the 
addition of a future odor control system. 

Two screening channels would be constructed, allowing for a redundant influent screen in the event of 
mechanical failure or blockage of the primary unit. The existing summer mechanical screen could be 
relocated to the bypass channel and a new mechanical screen will be installed to handle peak flow rates.  

Influent screening would be followed by a vortex grit removal system, similar to the current summer 
headworks technology. It is possible that a portion of the existing summer headworks grit removal equipment 
could be relocated to the new headworks building for re-use. 

The existing winter headworks would be abandoned and the existing summer headworks could be 
repurposed as a septage receiving station. 

Septage Receiving Station (All Alternatives) 

The existing summer headworks would be converted to a septage receiving station by adding a severe duty 
screen with a rock trap to handle the heavy debris and solids associated with septage hauling. A dedicated 
septage flow meter would be installed for better measurement of the septage loading to the WWTP.  

Primary Clarifiers (Alternatives 3-5) 

It is not feasible to expand the existing primary clarifiers to meet the projected needs of the WWTP. In 
addition to the deficiencies identified in Section II.F, the primary clarifiers cannot flow by gravity to the aeration 
basins if the secondary pump station and oxidation towers are abandoned as discussed below. 

To remedy this, the existing primary clarifiers would be replaced with a flow splitter and three new rectangular 
primary clarifiers. Rectangular clarifiers allow for a reduced footprint using shared wall construction, and three 
units provide the necessary redundancy. The proposed configuration allows for simple expansion in the 
future. New primary sludge pumps, piping, and valves would also be included. 

Final Clarifiers (Alternatives 3-4) 

In order to address the deficiencies identified with the existing final clarifiers, the clarifiers be replaced. Three 
new 45-ft diameter clarifiers would be designed and constructed in accordance with Ten States Standards 
recommended parameters for side water depth, surface overflow rate and solids loading rate. Two of the 
clarifiers would be provided with covers to allow for winter operation 

New sludge piping and waste pumps would be provided to improve clarifier wasting and control. 